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Service Parts List 027-0003C.01 - V3.8 Rev 2.05 230V
EU185mm Multi-Material Cutting Circular Saw



1 Blade housing 185 027-0101 1
2 Blade Guard 185 027-0102 1
3 Motor housing Large 027-0103 1
4 End Cap (Orange) 027-0104 1
5 Main handle- LHS Lock Off (Orange) 027-0105 1
6 Main handle- RHS (Orange) 027-0106 1
7 Front Handle - LHS 026-0107 1
8 Front Handle - RHS 026-0108 1
9 60° Cast Base 185 027-0225 1

12 Bevel pivot plate (60° Cast Base 185) 027-0228 1
14 Arbour Lock Plate 027-0114 1
15 Fan baffle 027-0115 1
16 LED Blanking plate 027-0127 1
17 Depth Gauge- 60° Cast Base 185 (mm) 027-0230 1
18 Dust Port Adaptor (185) 027-0118 1
19 Blade Guard bumper 027-0119 1
20 Blade guard lever (Orange) 027-0120 1
21 Adjustment lever (Orange) 027-0121 2
24 Gearbox Housing 027-0124 1
27 Armature 1600W (UK/EU/AUS 230V) 027-0130 1
28 Stator 1600W (UK/EU/AUS 230V) 027-0134 1
29 Switch Lock off (Orange) 027-0138 1
30 Capacitor (UK/EU 230V) 027-0139 1
31 Cable EU 230V (2x1mm² PVC) 3m 027-0145 1
32 Cable Strain (Small) 027-0149 1
34 Flanged Blade Bolt 027-0158 1
36 Outer Flange (Pressed Steel) 027-0153 1
37 Inner Flange (20mm) 027-0155 1
38 Guard retention clip 027-0157 1
39 Screw ST 5X25 F-TFPX-5-25-ST-BO 1
40 Pan Head Screw M5x12 F-SPHPZ-M5-12-ST-BO 4
41 Guard Spring 027-0160 1
42 Bearing 6001 (C&U) F-B-6001-2Z 1
43 Gearbox shaft 027-0162 1
44 Woodruf Key 027-0163 1
45 Circlip Internal 25mm F-CCINT-25-120-ST-BO 1
46 Gear 027-0165 1
47 Needle Bearing 027-0166 1
48 Roll pin 6x40mm F-SDH-600-40-ST-BO 1
49 Pan Head Screw M6x18 F-SPHPZ-M6-18-ST-BO 1
50 Coach bolt M6X21 F-CB-M6-21-ST-BO 2
51 Pan Head Screw M3x16 F-SPHPZ-M3-16-ST-BO 2
52 Arbour lock Spring 027-0171 1
53 Pan Head Screw M5x50 F-SPHPZ-M5-50-ST-BO 2
54 Screw ST 4X10 F-TFPX-4-10-ST-BO 3
56 Brush holder cap 027-0175 2
57 Carbon brush 027-0176 2
58 Brush holder 027-0178 2
59 Screw ST 4X16 F-TFPX-4-16-ST-BO 8
60 Terminal Block (4) 027-0177 1
62 Screw ST 4X8 F-TFPX-4-8-ST-BO 1
63 Screw ST 4X60 F-TFPX-4-60-ST-BO 2
64 Bearing 608 (C&U) F-B-608-2Z 1
65 Bearing 6000 (C&U) F-B-6000-2Z 1
66 Parallel guide 027-0185 1
67 Hex key M6 (6mm) F-HEXKEY-M6-ST-BO 1
68 Pan Head Screw M5x30 F-SPHPZ-M5-30-ST-BO 1
69 Circlip External 16mm F-CCEXT-16-100-ST-BO 1
70 Cable Clamp 027-0189 1
72 E clip 9mm F-ECLIP-9-100-ST-BO 2
73 Lever Hex Block 027-0192 2
74 Washer M6 F-W-M6-ST-BO 2
75 Rivet 8mm 027-0179 2

No. Description Part Code Qty No. Description Part Code Qty No. Description Part Code Qty

77 Detent Bearing Grub Screw 027-0196 1
80 Parallel Guide Thumb screw (Orange) 027-0199 1
81 Socket head cap screw M5X10 F-SHCS-M5-10-ST-BO 1
85 Dust Hose Connector UK/EU 027-0220 1
87 Rubber Bearing Sleeve 027-0223 1
89 Spring 027-0159 1
90 60° 185- Adjustable marker/gauge (mm) (Orange) 027-0226 1
93 Socket head cap screw M4X8 F-SHCS-M4-8-ST-BO 2
95 Washer M4 F-W-M4-ST-BO 2
97 Plastic Washer 8mm 027-0242 2

200 Armature Assembly 1600W (UK/EU/AUS 230V) 027-0050 1
201 Gearbox Assembly 027-0060 1
205 60° Cast Base Assembly 027-0071 1
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